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ECHO 58 VOLT STRING TRIMMER - ITEM NUMBER CDST-58V
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ECHO 58 VOLT STRING TRIMMER - ITEM NUMBER CDST-58V

The model number will be found on a label attached to the lower boom. Always mention the model number and manufacturing number 
of your STRING TRIMMER when requesting service or ordering repair parts.

	 1	 662051002		  Screw (M5 x 18 mm, T20 Torx Pan Hd.).................. 12
	 2	 534165001		  Battery Carriage Fastener.......................................... 1
	 3	 206698001		  Battery Carriage & Motor Controller Assembly ......... 1
	 4	 206706001		  Handle Housing Assembly ........................................ 1
	 5	 206699001		  Switch and Wire Assembly........................................ 1
	 6	 351052001		  Switch Trigger, Lock-Out Button 
				    and ON/OFF Switch Assembly.................................. 1
	 7	 679973001		  Compression Spring (Trigger).................................... 1
	 8	 307839001		  Rear Handle Housing Assembly ............................... 1
	 9	 662185001		  Screw (10-14 x 17 mm, T25 Torx Pan Hd.)................ 2
	 10	 563598001		  Foam Grip.................................................................. 1
	 11	 528391002		  Front Handle.............................................................. 1
	 12	 662184001		  Screw w/Washers (M5 x 30 mm, Pan Hd.) ............... 4
	 13	 528392002		  Handle Bracket.......................................................... 1
	 14	 662151001		  Screw (M6 x 25 mm, T25 Torx Pan Hd.).................... 2
	 15	 643262001		  Coupler...................................................................... 2
	 16	 662153001		  Screw (M5 x 10 mm, T25 Torx Pan Hd.).................... 2
	 17	 678610006		  Lock Nut (M6)............................................................. 4
	 18	 T662716001		  Screw (M6 x 26 mm, Recessed Hex Soc. Hd.).......... 2
	 19	 205032001		  Upper Boom Assembly (Incl. Key Nos. 24-25).......... 1
	 20	 528393002		  Clamp (Auxiliary Handle) ........................................... 1
	 21	 660024061		  Screw (M4 x 14 mm, T20 Torx Pan Hd.).................... 6
	 22	 694572001		  Torsion Spring............................................................ 1
	 23	 760952002		  Variable Speed Switch .............................................. 1
	 24	 940851049		  Logo Label (Upper Boom).......................................... 1
	 25	 941588209		  Data Label.................................................................. 1
	 26	 639806001		  Clamp ........................................................................ 1
	 27	 662174001		  Screw (M5 x 26 mm, T25 Torx Pan Hd.).................... 2
	 28	 636270001		  D-Washer (ID9.8)........................................................ 2
	 29	 636603001		  Washer (ID5.2 x OD10 x 0.8t)..................................... 2

KEY	 P/N	 DESCRIPTION	 QTY KEY	 P/N	 DESCRIPTION	 QTY

PARTS LIST

	 30	 662158001		  Screw w/Washer  
				    (M5 x 16 mm, T25 Torx Pan Hd.)............................... 6
	 31	 205055001		  Motor, Motor Housing and Gear Box Assembly 
				    (Inc. Key No. 47)......................................................... 1
	 32	 205056001		  Motor, Motor Housing and Gear Box Assembly 
				    (Includes Key No. 47-49)............................................ 1
	 33	 660925002		  Screw (M4 x 9 mm, T20 Torx Pan Hd.)...................... 4
	 34	 534169001		  Grass Deflector.......................................................... 1
	 35	 643254001		  Washer....................................................................... 1
	 36	 307342001		  Stringhead Assembly................................................. 1
	 37	 662157001		  Hex Nut (M5).............................................................. 2
	 38	 636193001		  Line Cutting Blade..................................................... 1
	 39	 662156001		  Screw w/Washers (M5 x 12 mm, Pan Hd.)................ 2
	 40	 205033001		  Lower Boom Assembly (Incl. Key Nos. 41-42).......... 1
	 41	 941657185		  Warning Icon Label.................................................... 1
 	 42	 940006271		  Warning Label (French/Spanish)................................ 1
	 43	 940851047		  Speed Label............................................................... 1
	 44	 513211001		  Cord Clip.................................................................... 1
	 45	 661817001		  Screw (M4 x 14 mm, T15 Torx Pan Hd.).................... 2
	 46	 660608003		  Screw (M4 x 12 mm, T20 Torx Pan Hd.).................... 3
	 47	 790009004	 * 	Wire Connector.......................................................... 3
	 48	 291823001	 ** 	Main Electric Wire...................................................... 1
	 49	 205054001		  Main Electric Wire (Inc. Key Nos. 47-48)................... 1
	 50	 513211001		  Cable Clamp.............................................................. 1
	 51	 661559001		  Cap Screw (M4 x 11 mm, T20 Torx Hd.).................... 2

		  Not Shown:
		  995000337		  Operator’s Manual (ECHO #99922205195)
		  000998945DG9		 58V Battery Pack (CBP-58V20, Not Included)
		  000998946DG9		 58V Battery Pack (CBP-58V40, Not Included)
		  140330001		  58V Charger (CBC-58V, Not Included)
		  639850001		  Hex Key Wrench (M5 x 127.5 mm x 27.5 mm)

* Denotes item is part of a subassembly.
	 ** When assembling Key 48, always connect the lower (motor) terminals before the upper end (control board) terminals. 
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ECHO 58 VOLT STRING TRIMMER - ITEM NUMBER CDST-58V
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